
E：Front Mounting 
Bracket（2PCS）

F：Holder 
Bracket（2PCS） G：Bracket Cover（2PCS） H：M8X20 Bolt（38PCS）

I ：M8X50（4PCS）Bolt
J：M8 Flat 

Washer（42PCS）  K：M8 Flange Nut（42PCS）  L：M8X20 Bolt(4PCS)

N：D8 Lock 
Washer（4PCS）

M：Support 
Bracket（2PCS）

P：Front-under Bracket 
(2PCS) Q：Rear-under Bracket(2PCS)

C：Cross Bar（7PCS） D：Side Rail（Right/Left Side）

Part List

Installation Instruction for Roof Rack
Part No.：VGRR-2068BK

NOTE:
1.In order to be convenient for installation,please read through instructions careful before installation.And make some protection while
installing the roof rack that avoid to scratche on surface.
2.Please do periodic inspections to the installation to make sure that all hardware is secure and tighten.
3.The pictures of instructions are for your reference.May be a little difference in actual ,but install in same way.

A：Front Wind Deflector B：Rear Wind Deflector



R：Rear Mounting 
Bracket(2PCS)

S：Bracket for 
Second 

Door（2PCS） T：M6X15 Bolt（2PCS） W：D6 Flat Washer（2PCS）

Installed 
Picture




